Patio Watcher

X service@patiowatcher.com

ASSEMBLY & INSTRUCTION MANUAL




Pre-Assembly

TOOLS REQUIRED (not included)

®

Phillips screwdriver

HARDWARE INCLUDED

ﬂ NOTE: Hardware not shown to actual size.

Part Description Quantity
AA Screw (3.5x40) 6
BB Bolt (M6x60) 2
CC Bolt (M6x70) 2
DD Bolt (M6x60) 6
EE Bolt (M6x45) 4
FF Bolt (M6x30) 1

L

—CC

—FF

-----------------------------------------------------------------------------------------

Thank you for your purchase!



Parts

o
A F
,_f‘ij
ﬁﬁﬁ"’? ri:’ = E
e
P
B
g H
<
&
|
D
E *Note: DO NOT TIGHTEN ANY BOLTS
BEFORE THE UNIT PUT TOGETHER.
Part Description Quantity | Part Description Cuantity
A Back 1 F Fromt Legs 2
B Seat 1 ' G Front Leg Cross Beam 1
B Left armrest 1 H Rear Seat Slat i
D Right armrest 1 I Cup Holder 1
E Vertical Back Support 2

Thank you for your purchase!



Step 1 Attaching the rear seat slat Step 2 Attaching the front legs

o Attach the rear seat slat (H) to the seat (B) with screws (AA). o Attach the front legs (F) onto the seat (B) with Bolts (DO).
Attach Vertical Back Support (E) onto the Seat with Bolts (EE).

AA ES

Step 3 Attaching the cross board Step4  Attaching the Hinge
o Attach the Cross Beam (G) to the front legs (F) with o Attach the Back (A) to the Seat (B) with Bolts (BB).
screws (AA). Attach the Armrest (C & D) to the Front Legs with Bolt (DD).

Attach th Armrest to the Vertical Back Support {E) with Bolt (CC).

Thank you for your purchase!



Step 5 Attaching the cup holder

Attach the Cup Holder (l) to the Right Armrest (D) with Bolt (FF)

-----------------------------------------------------------------------------------------

Thank you for your purchase!



